 Materlal Test Report

Heat Code: HTZ ~ AnAmeri-Forgs Group Company
_ 13770 Industdal Rd. Houston, TX 77015
0ffe_r° 1S0 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8360
PLESA ANAHUAC Y CIAS PO: 9216 | Sates Order: 89436 Line: 11
SA DE CV AV, VALLE DE LAS ltem Coda: 0301910180~0020F | Qty Shipped: 5
ALAMEDAS 66-0 ltem Desc: FLG 10.00 0300 WN RF 80
54940 TULTITLAN, EDO, MEX Supplier; CHC Supplier Heat; 3017713

Spec: ASTM A105/A105M-(10) /ASME SA 105/SA 105M- (0Ba) Section II Part A

[Element {%wt) Ladls Product EPCRA  CASH Elsment THh) Ladis Product.  EPCRA CAGH

(v Carbon ¢.21 Cr Ohrapiun .08 vOTR40-47-3
MR Manganess 1.0% v 7439-96-5 Mo Hélybdeaun 0.02
3 Pheepheraus 0.007 ' v vanadium ¢.002
§ sulpnur 0.022 iCh  colunpiun 0.001
51  siilicon .23 IC.ES 0.43
Cu  Gopper 0.24 v 7440-50-8  } cuMiCrio 0.419
Wi Hickel .08 ¥ 7440-02-0 icCrMe 0.01%
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Mochanical Testing : Cther
Test Lab AFG I HILL CHC-TEXAS
Test Bar Size 785t Plecs HRTH w1y
“HBH 170 - 170 iEr ¥
Elg {¥) 29.0 {Fully Killed Y
RA (%) 58.0 i
Tensile Specimen Size {in) 247 i
Tensila (ksi) 81.4
vield (xai) 15.9
Gauge Length 1
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No Weld repair peayformed. Chemical Analysis results shown are actual, Forgings are capable of passing
hydrostatic tegt compatible’ with the appropriate rating. Blongation taken from a round specimen. Bll material
supplied vndex this order is certified to be free of mercury contamination and no mercury: bsaring equipment was
used in manufacturing, fabrication or testing. Yield strength was determined using tha 0.2% offset method,

¥o wald repair performed on this product. ’ '

Product compliant with and maets all requireménts of ASTM A105/

EPCRA Suppiiar Nolifiestion: This produst may. contsin one of monk loxic chemica’s subjact (o the reporting requitements of Section 13 of the Emergancy Pisntiag ard
Community Rightta-Know-Acl {Tite 1if of tha Superfund Amendmenty and Reauthordzalion At of 1988) mnd 40 CF.R, Pard 372, Polentiatly repodable chamicals ars indicaied with &

--.chatkmark ln {hve "ERCRA"oolumn end & Chemical Abstiacl Servicas (CAS) regisly number i provided lor-each such chiemicat in eddition (o the pércent by weight Df:t;l charmice "~

prosent in this product “Hisyour rekponsibikty aione 18 delermins whather your teokty I8 cequired ko subeit 8 Yoo Relpase inveniory Report under B Hacton ¥

Certification No.: 194399 o
Certification Date:  11/15/2010 m % _

Thin raportis issusd in compkance with the caquiraments of EN10204 3.1 /IS0 10474 3.1, Nicholasg Tepoirit:h ~ Metallurgic Lab Manager




